MERCRUISER [7.4L MPI MIE (L29) GEM. V] G 454 Y-8 1933-2000)
Serial Mbr Range: OLO02006 THRU OLE74613 ()

< E=HAUST MaMIFOLD AMD EXHALST ELBOW b w
Ref |Clazs|Part Description Qt Comment Footnote
2 22 41622 PLUG-FIPE [3/4-14) AR 3
3 27 46820 GASKET 2 4
4 10 AVE1Z|SCREW [3/8-16 = 1-1/4IN] 14

5 16 BEO1ES|STUD 2

A BE0203T | SHIELD-HEAT 1

7 11 28770/ NUT (5/16-24) 2

a2 27 BE372E| GASKET 2

9 8079584 2 |ELBOW ASSEMBLY-EXHAUST |2 SwWiSS EMISSIONS (BSOT AND !
10 22 41622 PLUG-FIPE [3/4-14) 2

11 10 43749 | S5CREW [3/8-16 % 5-3/4 [N ] A WwAOUT RISERS

11 10 44387 | SCREW [3/8-16 = B-3/4 IN] 2 WwOUT RISERS

11 10 43749 | SCREW [3/8-16 = 5-3/4 IN] a2 "WITH B IM. RISERS

12 BE02224 1 |RESOMATOR KIT-EXHALST 1

13 22 8069264 1 |ELB O -DRAIN 2

14 22 806E0RA 1| PLUG-DRAIN 2

15 25 32503 QUAD RING 2 4
16 933204 5 ELBOWw RISER KIT 1 [3IMN.JEACH KIT COMTAINS 2RI
16 933224 7 ELBOw RISER KIT 1 [6IM.JEACH KIT COMTAINS 2RI
17 22 41622 PLUG-FIPE [3/4-14) 2

18 22 32802 2| PLUG-PIFE (1/81n) 2

19 27 BE3726| GASKET 2

20 12 46132 ‘WASHER a2 USE WITH 3 IM. RISER

21 11 24883 MWUT [3/8-24] a USE WITH 3 IM. RISER

22 16 11375 STUD [3/8% 9-3/810.) G USE “WITH 3 IM. RISER

22 16 11376 STUD [3/8% 10-3/81M) 2 USE “wITH 3 IM. RISER

21 11 805573 MWUT [3/8-24) 2

22 16 205978 STUD [3/8% 2-3/4 M) 2

23 10 12244 SCREW [3/8-16% 1 IN.) 5

- 27 B02567438| GASKET SET-EMGINE OVERHAL |1




